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Technical Data sheet

BROOER TILE

Vinyl Laminate Gypsum Ceiling Tiles

BROOCER Gypsum Ceiling Tiles comes in a wide variety of decorative viny laminates, which are recognized in
providing aesthetic appearance along with the long lasting and low maintenance.

BROOVER. can also be supplied with polished Aluminum foll backing. The aluminum foil backing on the celling ties
increase the thermal insulation properties and additionally provides a protective vapor barrier in high humidity
areas and it can reflect radiation of 95%.

Features

B Mo Asbestos Or Cther Carcinogenic Substances

Frevents Heat Penetration & FProvides Effective Vapor Retardant
Washable Surfaces, Resists Stain and Abuse
Lighter, Smoother & More Uniform
mMon-Combustibie, & Fire Resistant

Provides Good Light Reflection.

Cuick & Easy To Install

Aynilable b Tapped Edge

Product Specification

THICKNESS METRIC SIZE {nm) IMPERIAL {man) PACKING

7.5mm 600 x 600 603 x 603 8 pes /CTN
gmm 600 x 600 603 x 603 8pes / CTN
Ormim 600 x 1200 603 % 1206 Bpes/ CTN
12mm 600 x 600 603 x 603 8pcs/CTN
12mm 600 x 1200 603 x 1206 gpes/ CTN

Technical Information

INDUSTRIAL STANDARD BS 1230 and ASTM C 36
NON SAGGING Pro Tiles are resistant to warping buckling
FIRE PROTECTION MNen-combustible {class Q) when tested in accordance with

the standard of BS 476 part e and 7

Light reflectance not lower than 75% (LR 1 when tested in

LIGHT REFLECTANCE accordance with the standard of ASTM E 1477

THERMAL AMNALYSIS ASTM C = 168 (Heat Transfer Coefficient; 0.22 W/m K)
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Test Report No.: CX/2020/B0072 Date : 2020/01/17 Page: 10f 4
LT T

The following sample(s) was/were submitted and identified byfon behalf of the client as:

Sample Description : GYPSUM CEILING TILE
Sample Receiving Date : 2020 /01/05
Testing Period 2020 /01/05 TO 2020/01/16

e

Test Result(s) :  Please refer to next page(s).

Signed for and b
5G5S TAIWAN LTD.
Chemical Laboratory — Taipei
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Test Report No.: CX/2020/80072 Date: 2020 /01117 Page : 20f 4
L T
TIest Result(s)
PART NAME No.1 GRAYISH WHITE LUMP
Result
Test Item (s): Unit Method MDL No.1
Strontium Sulfide (SrS) Yo Qualitative Analysis of SrS crystalline 0.5 Nagative
substance by XRD and element
analysis of EDXRF.
Asbestos
Actinolite % With reference to CNS 13970 method. 1 MNegative
(CAS No.: 077536-66-4) Analysis was performed by PLM.
Amosite (CAS No.: 012172-73-5) Yo With reference to CNS 13970 method., 1 MNegative
Analysis was performed by PLM.
Anthophyllite % With reference to CNS 13970 method. 1 Megative
(CAS MNo.: 077536-67-5) Analysis was performed by PLM.
Chrysotile (CAS No.: 012001-29-5) % With reference to CNS 13970 method. 1 MNegative
Analysis was performed by PLM.
|Crocidolite (CAS No.: 012001-28- % With reference to CNS 13970 method. 1 Negative
4) Analysis was performed by PLM.
Tremolite % With reference to CNS 13870 method. 1 MNegative
{CAS Mo.: 077536-68-6) Analysis was performed by PLM.

Mote :

1. mg/kg = ppm : 0.1wt% = 1000ppm

2. MDL = Method Deteclion Limit

3. Negative = Undetectable / Positive = Detectable
4. This report supersedes the previous document bearing the test report number CX/ 2020/B0072 which was issued

on 2020/01116.
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TEST REPORT
No. : SC110120019

Page: 1of 5

BROOER METAL INDUSTRIES L.L.C.
NATIONAL INDDUSTRIES PARK JEBEL ALI DUBAI U.AE.

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name ;  GYPSUM CEILING TILE

Sample Number C o 8SC110120018

SGS Ref No. : TJHG201100001

Test Required . Please see the next page(s)

Test Method ¢ Please see tha next page(s)

Stylefltem No. #0971 (#0996, #9597, #155, #5068, #574, #575, #573, #572, #576, #580)
Supplier : CREEMTEAM CLOBAL CO., LTD

Country of Criginal . CHINA

Manufacturer o QINGDAD LAMMAS BUILDING MATERIAL CO., LTD
Date of Receipt : Jan. 07,2020

Test Period : dJan. 07, 2020to Jan. 26, 2020

Test result(s) . For further details, pleass refer to the following page(s)

LY TU‘ tE cmtlnmdﬁrﬂﬂiﬂir

Signed for SG5-CSTC Standards
Technical Services (Shanghai) Co., Lid

Sally Xie

Sally Xie
Authorized signatory
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TEST REPORT

Mo. : SC110120018
Page: 2of §

Test Conducted:

1. EN 520:2004 Gypsum plasterboards — Definitions, requirements and test Method

2. EN 12664:2001 Thermal Performance of Building Maternals and Products - Determination of Thermal
Resistance by Means of Guarded Hot Plate and Heat Flow Meter Method - Dry and products of medium
and low Thermal Resistance

3 EN IS0D 354: 2003 Acoustics-Measurement of sound absorption in a reverberation reom,

I. Length, Width and Thickness
Test Method: EN 520:2004 Clause 52, 5.3 and 5.4

Mo, Length (mm}) I Width {rm} i Thickness (mm) |
Sample1 | 603 | 603 | 603 | 603 [ 603 [ 603 | 79 | 78 | 78 | 78 | 78 | 78
Average 603 603 78 =
Sample2 | 606 | 606 | 606 | 604 | 604 | 604 | 80 | 79 [ 78 | 78 | 81 | 79
Average B06 &G04 79
Sample3 | 604 | 604 | 604 | 603 | 603 | 603 | 80 | 81 [ 79 | 79 | 79 | 8O
Average &04 603 8.0
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TEST REPORT

Mo. : SC11012001%9

Page: 3of 5

Il. Fiexural Strength (Flexural Breaking Load) and Deflection under Load
Test Method: EN 520:2004 Clause 5.7 and 5.8

o | oy |y | T | P i | Deon TR
.Sarnple 1 400 300 78 380 | 4.28 | q
Sample 2 399 7.8 357 , 378
Sample 3 400 300 7.8 354 3y
Sample 4 400 . _300 7.8 ar4 3.91
Sample 5 am 300 78 376 364
Sample § am 200 1.9 340 405
Averags ' ! ' aG4 3.90
Mote: Itis difficult to discriminate longitudinal specimens and transverse specimens.
1. Density
Test Method: EN 52002004 Clause 511
No. Density (kg/m®)
Sample 1 0.9x10°
B Sample 2 0.9%10"
Sample 2 0.9x10°
Sample 4 0.9 10°
Sample 5 oax10’ ]
Sample & 0.9%10°
i Average i 0.8x10°
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Testing Laboratory
0292

Material & Engineering Laboratory-Taichung
TEST REPORT

Report No. : TB-14-01696ZA
Page No.:1 OF 4

Date I May 21,2020
Project : SELF EVALUATION
Clicut * BROOER METAL INDUSTRIES L.LC
Cﬂ"t['al:tﬂl' P ——————
Supplier D
Sample * Gypsum Ceiling Tile

Submitted By ~ : GREENTEAM GLOBAL CO., LTD.-i% % &
Received Date ' May 10,2020
Tested Date : May 10,2020-May 21,2020

Remark © The information mentioned in the above section is provided by client
(Exclude tested date)
Test Results :
Item of Test Test Results Test Method |
Moisture Content (%) 0.3 CNS 4458(2008) I
1 s

/
/

V%

v a
F f.ﬁ%zw
Higmed fop and alﬁi
SGS TAI'WAN Ltd.

The required specification(s) offered in this test report isfare for reference only.
The conformity judgment is at the Applicant's final verdict,

Unless atherwise stated the resufls shown in this test report refer only o the samplefs) tested. This test report cannot be reproduced, except in full, without prior written permission of

the Company. ER3ER#HRAE - KESEREHIEL BRAN - RSEETLANEITY - T elgits -
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exongrale parlics ko a transaction from warumﬂ all their rights and obligations under the transsction documents, Any unauthorized aleration, forgeny or falefication of the content or
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Testing Lahoratory
292
Material & Engineering Laboratory-Taichung
TEST REPORT
Project ! SELF EVALUATION Report No. @ TB-14-016967A
Client : BRGGER METAL INDUSTRIES LLC Page No.: 4 OF 4
COnractor : - Date D May 21,2020
Supplier e
Sample * Gypsum Ceiling Tile
Submitied By ! GREENTEAM GLOBAL CO, LTD.-#% %
Received Date ¢ May 10,2020
Tested Date ¢ May 10,2020 -May 21,2020
Rgmiarlc » The mforn_m_ugn_m_ﬂmmnad in the above seEtl_nE 1_5 Erfwds:d by ulmnt{'[.xﬁ_lu_da_ tEsLEcl d_al_c}_ o
Test Results
(KWim®) Gypsum Ceiling Tile -Test 1
150 1
120 : s e e
12 d Lire
1m 1
# : heat
&1 ‘ el Eia
1 - T | ile
A - | A
i
Time(20min)
(KWim?) Gypsum Ceiling Tile -Test 2
= i
120 L
160
140 = = = Sanda
X é Ling
1
; —,
40 = ot
T I = N e
Time(20min)
(KWim®) Gypsurn Ceiling Tile -Test 3
00 T
10—
160 —
140 |— e [= = = Suandar
1200 d Ling
100 =
an -I '| I rale
S
Time(20min)

Notel : Moisture Content have aceredited by TAF,
Note2 © This test report is an extra issued one of TB-14-016967.

ko
i S
The required specification(s) offered in this lr:sl reporl 1sfare for reference only. Signed for and f of
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